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-60 dBm

-70 dBm

-80 dBrr
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Span 320.0 MHz
— 1
( JU J ﬁ ()]

11AX160MIMO_Ant2_6985

Ref Level 10.00 dem Offset 16.72 dB @ RBW 1 MHz
jo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep
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Report No. : FR222304-01G

InBand Emissions

Test Result
Jest Antenna | Frequency[MHZz] Result Limit Verdict
ode
Antl 5955 See test graph See test graph PASS
Ant2 5955 See test graph See test graph PASS
Antl 6175 See test graph See test graph PASS
Ant2 6175 See test graph See test graph PASS
Antl 6415 See test graph See test graph PASS
Ant2 6415 See test graph See test graph PASS
Antl 6435 See test graph See test graph PASS
Ant2 6435 See test graph See test graph PASS
Antl 6475 See test graph See test graph PASS
Ant2 6475 See test graph See test graph PASS
Antl 6515 See test graph See test graph PASS
11AX20MIMO Ant2 6515 See test graph See test graph PASS
Antl 6535 See test graph See test graph PASS
Ant2 6535 See test graph See test graph PASS
Antl 6695 See test graph See test graph PASS
Ant2 6695 See test graph See test graph PASS
Antl 6875 See test graph See test graph PASS
Ant2 6875 See test graph See test graph PASS
Antl 6895 See test graph See test graph PASS
Ant2 6895 See test graph See test graph PASS
Antl 6995 See test graph See test graph PASS
Ant2 6995 See test graph See test graph PASS
Antl 7095 See test graph See test graph PASS
Ant2 7095 See test graph See test graph PASS
Antl 5965 See test graph See test graph PASS
Ant2 5965 See test graph See test graph PASS
Antl 6165 See test graph See test graph PASS
Ant2 6165 See test graph See test graph PASS
Antl 6405 See test graph See test graph PASS
11AX40MIMO Ant2 6405 See test graph See test graph PASS
Antl 6445 See test graph See test graph PASS
Ant2 6445 See test graph See test graph PASS
Antl 6485 See test graph See test graph PASS
Ant2 6485 See test graph See test graph PASS
Antl 6525 See test graph See test graph PASS
Ant2 6525 See test graph See test graph PASS

Sporton International Inc. (Kunshan)
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FCC RF Test Report Report No. : FR222304-01G
Antl 6565 See test graph See test graph PASS
Ant2 6565 See test graph See test graph PASS
Antl 6685 See test graph See test graph PASS
Ant2 6685 See test graph See test graph PASS
Antl 6845 See test graph See test graph PASS
Ant2 6845 See test graph See test graph PASS
Antl 6885 See test graph See test graph PASS
Ant2 6885 See test graph See test graph PASS
Antl 6965 See test graph See test graph PASS
Ant2 6965 See test graph See test graph PASS
Antl 7085 See test graph See test graph PASS
Ant2 7085 See test graph See test graph PASS
Antl 5985 See test graph See test graph PASS
Ant2 5985 See test graph See test graph PASS
Antl 6145 See test graph See test graph PASS
Ant2 6145 See test graph See test graph PASS
Antl 6385 See test graph See test graph PASS
Ant2 6385 See test graph See test graph PASS
Antl 6465 See test graph See test graph PASS
Ant2 6465 See test graph See test graph PASS
Antl 6545 See test graph See test graph PASS

11AXBOMIMO Ant2 6545 See test graph See test graph PASS
Antl 6625 See test graph See test graph PASS
Ant2 6625 See test graph See test graph PASS
Antl 6705 See test graph See test graph PASS
Ant2 6705 See test graph See test graph PASS
Antl 6865 See test graph See test graph PASS
Ant2 6865 See test graph See test graph PASS
Antl 6945 See test graph See test graph PASS
Ant2 6945 See test graph See test graph PASS
Antl 7025 See test graph See test graph PASS
Ant2 7025 See test graph See test graph PASS
Antl 6025 See test graph See test graph PASS
Ant2 6025 See test graph See test graph PASS
Antl 6185 See test graph See test graph PASS
Ant2 6185 See test graph See test graph PASS

11AX160MIMO Antl 6345 See test graph See test graph PASS
Ant2 6345 See test graph See test graph PASS
Antl 6505 See test graph See test graph PASS
Ant2 6505 See test graph See test graph PASS
Antl 6665 See test graph See test graph PASS
Ant2 6665 See test graph See test graph PASS
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Antl 6825 See test graph See test graph PASS
Ant2 6825 See test graph See test graph PASS
Antl 6985 See test graph See test graph PASS
Ant2 6985 See test graph See test graph PASS
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SPORTON LAB.

Report No. : FR222304-01G

Test Graphs

11AX20MIMO_Ant1_5955

Sp um I

Ref Level 0.00 d&m
Count 100/100

Offset 16,29 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

-10 dBree

-20d

-30d

-40 d

50 dB:

B0

-70 d

-80 d

-90 dBm

CF 5.955 GHz

691 pts

Span 100.0 MHz

| Spectrum Emission Mask
Peak Power -18.67 dBm

Standard: None
RBW 200.000 kHz

‘, Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
|~ 50.000 MMz -32.760 MHz _ 200.000 kHz | '5.00681 GHz | 64.07 dBm | -45.39 dB__
| 32760 MHz | -21.840 MHz | 200.000 kHz | 5.92231 GHz 64.46 dBm | -45.79.dB |
| 21.840MHz | -11.920 MHz | 200.000 kHz | 5.93323 GHz 64.40dBm | -45.72 dB
| -11.920 MHz -10.920 MHz = 200,000 kHz 5.94316 GHz -61.05 dBm | -42.37 dB
| 10.920 MHz | 11.920 MHz | 200.000 kHz 5.96684 GHz | -61.53 dBm -42.85 dB
I 11.920 MHz 21,840 MHz  200.000 kHz 5.97677 GHz | -64.40 dBm -45.72 dB
' 21.840 MHz 32,760 MHz  200.000 kHz 5.98769 GHz -64.52 dBm -45.85 dB
L 32,760 MHz 50.000 MHz  200.000 kHz 5.99870 GHz | _ -64.35 dBm -45.67 dB
m
L )i J
Date: 27.MAR. 16:
11AX20MIMO_Ant2_5955

Spectrum I

Ref Level 0.00 dBm Offset 16,22 dB Mode Sweep

Count 100/100

@ 1Rm View

Limit ¢heck PABS
-10 dBrie:
-20d
[ A
-30d { ‘i
-40 dB
,// 2

-50d 1 / \ =

604l — =

-70d

-80 dB

-90d

CF 5.955 GHz 691 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -21.14dBm

Standard: None
RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency |

I 32.520 MHz | 200.000 KHz | 5.90522 GHzZ -64.25 dbm | 11

| 200,000 kHz

I I MHz | -11.8 | 200.000 kHz | 13339 GH: 6. [ -4353dB |
-11.840 MHz -10.840 MHz = 200.000 kHz 5.94324 GHz -62.29 dBm | -41.14 dB

l 10.840 MHz | 11.840 MHz = 200.000 kHz 5.96676 GHz -62.51 dBm | -41.37 dB

[ 11.840 MHz 21.680 MHz 200.000 kHz 5.97661 GHz -64.63 dBm -43.49 dB

' 21,680 MHz 32.520 MHz | 200.000 kHz 5.98745 GHz -64.68 dBm -43.54 dB

L 32,520 MHz 50.000 MHz  200.000 kHz 5.99357 GHz -64.54 dBm -43.40 dB

| [ —
L )i J

Power Abs Power Rel ALimit
de 3,11 dB |

-15.50 de
-22.81dB
-23.03 dB
-15.55 d&
-3.62 dB
-3.40 dB
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11AX20MIMO_Antl_6175

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.42 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
-20 di
| |
-30 di 1
40 d L
= = —
50 dl fa
/ \ 5
e,
-70d
-80 d
-90 d
CF 6.175 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.98 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,700 MHz | 200.000 kHz | 6.14136 GHz | -65.08 dBm | -45.10 dB | -5.10 dB
-32.700 MHz | -21,800 MHz | 200.000 kHz | 6.14237 GHz | -65.15 dBm -45.17 dB | -5.25 dB
-21.800 MHz | -11,900 MHz | 200.000 kHz | 6.15327 GHz | -65.13 dBm | -45.14 dB | -17.20 dB
-11.900 MHz -10,900 MHz = 200,000 kHz 6.16318 GHz | -61.99 dBm -42.01 dB -23.68 dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.18682 GHz | -62.31 dBm -42.32 dB -23.99 dB
11,900 MHz 21,800 MHz | 200.000 kHz 6.19658 GHz | -64.89 dém -44.90 dB -17.08 dB
21.800 MHz 32,700 MHz = 200.000 kHz 6.20763 GHz | -65.01 dém -45.03 dB -5.11dB
32.700 MHz 50.000 MHz = 200.000 kHz 6.20952 GHz -64.81 dBm -44.83 dB -4.83 dB
) . .
( U J

+ 27.MAR

21:04:49

11AX20MIMO_Ant2_6175

Spectrum I “é’
Ref Level 0.00 d8m Offset 16,39 dB Mode Sweep
Count 100/100
[[®1rm view
Limit Jheck PAES
_10 dBfRoH
-20 dBr
=30 der \i
-40 dBrr N
50 dl .
o e
e ~
-70d
-80 d
-90 dBr
CF 6.175 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -23.42 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.340 MHz | 200.000 kHz | 6.13072 GHz | -65.24 dBm | -41.82dB -1.82 dB
-32,340 MHz | -21.560 MHz | 200.000 kHz | 6.14273 GHz | -65.47 dBm -42.06 dB | -2.14 dB
-21.560 MHz | -11.780 MHz _ 200.000 kHz | 6.15351 GHz | -65.34 dBm | -41.92 dB | -13.98 dB
-11.780 MHz -10.780 MHz = 200,000 kHz 6.16330 GHz | -63.08 dBm -39.67 dB -21.33 dB
10.780 MHz 11.780 MHz | 200.000 kHz 6.18670 GHz | -63.43 dBm -40.01 dB -21.68 dB
11.780 MHz 21.560 MHz _ 200.000 kHz 6.19649 GHz | -65.21 dBm -41.79 dB -13.85 dB
21.560 MHz 32.340 MHz | 200.000 kHz 6.20727 GHz | -65.07 dém -41.65 dB -1.73de
32.340 MHz 50.000 MHz = 200.000 kHz 6.21827 GHz -64.94 dBm -41.52 dB -1.52 dB
) ([
L J J
1 27.MAR.2
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11AX20MIMO_Antl_6415

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.59 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
-20 di
[ Bk
] ‘\
-40 di = S
-50 — / \ . Sy
~£0-dl =
-70d
-80 d
-90 d
CF 6.415 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -20.87 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32.460 MHz | 200.000 kHz | 6.38247 GHz | -64.91 dBm | -44.04 dB | -4.04 dB
-32,460 MHz -21,640 MHz | 200.000 kHz | 6.38261 GHz | -65.09 dBm -44.21 dB | -4.30 dB
-21.640 MHz | -11,820 MHz | 200.000 kHz | 6.39343 GHz | -64.96 dBm | -44.08 dB | -16.14 dB
-11.820 MHz -10.820 MHz = 200,000 kHz 6.40326 GHz | -61.72 dBm -40.84 dB -22,51 dB
10.820 MHz 11.820 MHz | 200.000 kHz 6.42674 GHz | -62.30 dBm -41.43 dB -23.09 dB
11.820 MHz 21,640 MHz | 200.000 kHz 6.43657 GHz | -64.96 dBm -44.09 dB -16.15 dB
21.640 MHz 32,460 MHz | 200.000 kHz 6.44739 GHz | -65.10 dém -44.22 dB -4.31d8
32.460 MHz 50.000 MHz = 200.000 kHz 6.45174 GHz -65.02 dBm -44.15 dB -4.15 dB
) [
L L

+ 27.MAR

11AX20MIMO_Ant2_6415

Spectrum I “é’
Ref Level 0.00 d8m Offset 16.62 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
=30 der }I j 1
-40 dBrr
50 d = 7 T _—
.60 d e o
-70d
-80 d
-90 dBr
CF 6.415 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -21.74 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.040 MHz | 200.000 kHz | 6.38028 GHz | -64.99 dBm | -43.25dB -3.25 dB
-32.040 MHz | -21.360 MHz | 200.000 kHz | 6.38303 GHz | -65.00 dBm | -43.26 dB | -3.34 dB
-21.360 MHz | -11.680 MHz  200.000 kHz 6.39371 GHz | -65.04 dBm -43.30dB -15.36 dB
-11.680 MHz -10.680 MHz = 200,000 kHz 6.40340 GHz | -61.72 dBm -39.98 dB -21.65 dB
10.680 MHz 11,680 MHz  200.000 kHz 6.42660 GHz | -62.05 dBm -40.31 dB -21.98 dB
11.680 MHz 21.360 MHz _ 200.000 kHz 6.43629 GHz | -65.01 dBm -43.27 dB -15.33 dB
21.360 MHz 32.040 MHz | 200.000 kHz 6.44697 GHz | -65.04 dBm -43.31dB -3.39.de
32.040 MHz 50.000 MHz = 200.000 kHz 6.45131 GHz -65.04 dBm -43.30 dB -3.30 dB
i
L JL

: 27.MAR.2
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11AX20MIMO_Ant1_6435

Spectrum I

(=)

Ref Level 0.00 d8m
Count 100/100

Offset 16

.60 dB

Mode Sweep

[[®1rm view

Limit ¢heck

-10 dB

PARS

-20 di

=30 d

40 d

sod >

G-dBmr

-70d

-80 d

-90 d

CF 6.435 GHz

691 pts

Span 100.0 MHz

Spectrum Emission Mask

|

Peak Power -20.08 dBm

Standard: None

RBW 200.000 kHz

Power Abs Power Rel Alimit

-44.74.db

-44.88 dB

-41.40 dB
-42.28 dB
-44.93 dB
-45.10 dB
86 dB

Rangelow | RangeUp | RBW | Frequency |

-50,000 MHz -32,580 MHz = 200.000 kHz | 6.39973 GHz -64.82 dBm

-32,580 MHz -21.720 MHz | 200.000 kHz | 6.40249 GHz | -64.96 dBm

21,720 MHz | -11.860 MHz | 200.000 kHz | 6.41335 GHz | -64.85 dBm |

-11.860 MHz ~10.860 MHz 200.000 kHz 6.42322 GHz | -61.48 dBm
10.860 MHz 11.860 MHz 200.000 kHz 6.44678 GHz | -62.35 dBm
11,860 MHz 21,720 MHz 200.000 kHz 6.45665 GHz | -65.00 dBm
21,720 MHz 32,580 MHz 200.000 kHz 6.46751 GHz | -65.18 dBm
32,580 MHz 50.000 MHz 200.000 kHz 6.46809 GHz -64.94 dBm

i
l )i J

-44.77.dB

-4.74 dB
-4.96 dB
-16.83 dB
-23.07 d8
-23.94 dB
-16.99 dB
-5.18 dB
-4.86 dB

11AX20MIMO_Ant2_6435

Sp um I “é’
Ref Level 0.00 d8m Offset 16.62 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr ’1 —] T
-30 dem /J \\
40 dBrr == S~
s0d = = / \ == e
60
-70d
-80 d
-90 dBr
CF 6.435 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -19.60 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,100 MHz | 200.000 kHz | 6.39628 GHz | -64.84 dBm | -45.24 dB -5.24 dB
-32,100 MHz | -21,400 MHz | 200.000 kHz | 6.40297 GHz | -64.95 dBm | -45.35dB -5.43 dB
-21.400 MHz | -11,700 MHz | 200.000 kHz | 6.41367 GHz | -64.81 dBm -45.21dB -17.27 dB
-11.700 MHz -10.700 MHz 200,000 kHz 6.42338 GHz | -60.26 dBm -40.65 dB -22.32 dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.44662 GHz | -61.49 dBm -41.89 dB -23.56 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.45633 GHz | -65.04 dBm -45.44 dB -17.50 dB
21.400 MHz 32.100 MHz | 200.000 kHz 6.46703 GHz | -65.11 dBm -45.51 dB -5.59 de
32,100 MHz 50.000 MHz = 200.000 kHz 6.46732 GHz -65.05 dBm -45.45 dB -5.45 dB
) (LTI
L JU J
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SPORTON LAB.

11AX20MIMO_Antl_6475

Spectrum I I‘.I:VI:I

Ref Level 0.00 d8m Offset 16.35 d& Mode Sweep
Count 100/100
[[®1rm view

Limit ¢heck PARS
-10 dB

-20 d Y
- /f i
-40 df !

&0d _— —

G-dBmr

-70d
-80 di
-90 d
CF 6.475 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -20.16 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,520 MHz | 200.000 kHz 6.42711 GHz | -65.03 dBm -44.87 dB | -4.87 dB
-32,520 MHz | -21.680 MHz | 200.000 kHz 6.44255 GHz | -65.37 dBm | -45.20dB -5.29 dB
-21.680 MHz | -11,840 MHz | 200.000 kHz | 6.45339 GHz | 65.11dBm | -44.95dB | -17.01dB
-11.840 MHz -10.840 MHz 200.000 kHz 6.46324 GHz | -61.76 dBm -41.59 dB -23.26 dB
10.840 MHz 11.840 MHz 200.000 kHz 6.48676 GHz | -62.34 dBm -42.18 dB -23.85 dB
11,840 MHz 21,680 MHz 200.000 kHz 6.49661 GHz | -65.20 dBm -45.04 dB -17.10 dB
21.680 MHz 32,520 MHz 200.000 kHz 6.50745 GHz | -65.22 dBm -45.06 dB -5.14 dB
32,520 MHz 50.000 MHz 200.000 kHz 6.51910 GHz -65.20 dBm -45.04 dB -5.04 dB

( ) ) [

11AX20MIMO_Ant2_6475

Sp um I “é’
Ref Level 0.00 d8m Offset 16,34 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
3 f I
-30 de - \
-40 dBrr I
L= i
-50d
s = / \
— Ny
-70d
-80 d
-90 dBr
CF 6.475 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -21.31 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,160 MHz | 200.000 kHz | 6.42623 GHz | -65.12 dBm | -43.81dB -3.81 dB
-32,160 MHz | -21,440 MHz | 200.000 kHz | 6.44291 GHz | -65.37 dBm -44.06 dB | -4.14 dB
-21.440 MHz | -11,720 MHz | 200.000 kHz | 6.45363 GHz | -65.35 dBm -44.04 dB -16.10 dB
-11.720 MHz -10.720 MHz | 200,000 kHz 6.46336 GHz | -61.71 dBm -40.40 dB -22.07 d8
10.720 MHz 11.720 MHz | 200.000 kHz 6.48664 GHz | -62.41 dBm -41.10 dB -22.77 dB
11.720 MHz 21,440 MHz | 200.000 kHz 6.49637 GHz | -65.17 dBm -43.86 dB -15.92 d8
21.440 MHz 32.160 MHz  200.000 kHz 6.50709 GHz | -65.30 dBm -44.00 dB -4.08 dB
32.160 MHz 50.000 MHz = 200.000 kHz 6.51216 GHz -65.18 dBm -43.88 dB -3.88 dB

( )i ) ([
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11AX20MIMO_Antl_6515

Spectrum I

(=)

Ref Level 0.00 d8m
Count 100/100

Offset 16,39 d&

Mode Sweep

[[®1rm view

Limit ¢heck
-10 dB

PARS

-20 di

=30 d

40 d

-50d

G-dBm

-70d

-80 d

-90 d

CF 6.515 GHz

691 pts

Span 100.0 MHz

Spectrum Emission Mask

|

Peak Power -20.04 dBm

Standard: None

RBW 200.000 kHz

Power Abs Power Rel Alimit

Rangelow | RangeUp | RBW | Frequency |

-50,000 MHz -32,820 MHz = 200.000 kHz 6.47483 GHz -65.16 dBm

-32,820 MHz -21.880 MHz | 200.000 kHz | 6.48225 GHz | -65.33 dBm |

21880 MHz _ -11.940 MHz | 200.000 kHz | 6.49319 GHz | -65.07 dBm |

-11.940 MHz -10.940 MHz 200.000 kHz 6.50314 GHz | -62.09 dBm
10.940 MHz 11.940 MHz 200.000 kHz 6.52686 GHz | -62.84 dBm
11,940 MHz 21.880 MHz 200.000 kHz 6.53681 GHz | -65.10 dBm
21.880 MHz 32.820 MHz 200.000 kHz 6.5477S GHz | -65.19 dBm
32,820 MHz 50.000 MHz 200.000 kHz 6.56376 GHz -64.89 dBm

i
l )i J

-45.12 dB | -5.12 dB
-45.29 dB | -5.37 dB
-45.02dB -17.08 dB
-42.04 dB -23.71 d8
-42.80 dB -24.46 dB
-45.06 dB -17.12 dB
-45.15 dB -5.23dB

84 dB -4.84 dB

11AX20MIMO_Ant2_6515

Sp um I “é’
Ref Level 0.00 d8m Offset 16,31 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
f 1
30 dBr ] ‘1'
-40 dBrr
s0d o B
=1 7 =
-60 d ¥
-70d
-80 d
-90 dBr
CF 6.515 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -22.13 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50,000 MHz -32.460 MHz | 200.000 kHz | 6.47797 GHz | -65.31 dBm | -43.18dB -3.18 dB
-32.460 MHz | -21.640 MHz | 200.000 kHz | 6.48261 GHz | -65.48 dBm | -43.36 dB -3.44 dB
-21.640 MHz | -11.820 MHz  200.000 kHz | 6.49343 GHz | -65.32 dBm | -43.19.dB | -15.25 dB
-11.820 MHz -10.820 MHz = 200,000 kHz 6.50326 GHz | -62.82 dBm -40.70 dB -22.36 dB
10.820 MHz 11.820 MHz | 200.000 kHz 6.52674 GHz | -63.30 dBm -41.17 dB -22.84 dB
11.820 MHz 21.640 MHz  200.000 kHz 6.53657 GHz | -65.34 dBm -43.21 dB -15.27 d8
21.640 MHz 32.460 MHz ~ 200.000 kHz 6.54739 GHz | -65.38 dBm -43.25 dB -3.33de
32,460 MHz 50.000 MHz = 200.000 kHz 6.56174 GHz -65.08 dBm -42.95 dB -2.95 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR222304-01G

11AX20MIMO_Ant1_6535

+ 27.MAR

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.57 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
20d -
-30 di T
40 d L
= = —
50 di — 1
N
-70d
-80 d
-90 d
CF 6.535 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.95 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,700 MHz | 200.000 kHz | 6.49641 GHz | -64.89 dBm | -44.94 dB | -4.94 dB
-32.700 MHz | -21,800 MHz | 200.000 kHz | 6.50237 GHz | -64.99 dBm -45.04 dB | -5.12 dB
-21.800 MHz | -11,900 MHz | 200.000 kHz | 6.51327 GHz | -64.91 dBm | -44.97 dB | -17.02 dB
-11.900 MHz -10,900 MHz = 200,000 kHz 6.52318 GHz | -61.63 dBm -41.68 dB -23.35 dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.54682 GHz | -62.27 dBm -42.32 dB -23.99 dB
11,900 MHz 21,800 MHz | 200.000 kHz 6.55673 GHz | -64.81 dém -44.87 dB -16.92 dB
21.800 MHz 32,700 MHz = 200.000 kHz 6.56763 GHz | -64.83 dém -44.89 dB -4.97 dB
32.700 MHz 50.000 MHz = 200.000 kHz 6.58129 GHz -64.64 dBm -44.69 dB -4.69 dB
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11AX20MIMO_Ant2_6535

: 27.MAR.2

Spectrum I “é’
Ref Level 0.00 d8m Offset 16.49 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dB -
|
-30 de j \
40 dBrr —= e
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-50d
e / G
s0.d g
¢
-70d
-80 d
-90 dBr
CF 6.535 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -20.27 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.340 MHz | 200.000 kHz | 6.50201 GHz | -65.02 dBm | -44.75 dB -4.75 dB
-32,340 MHz | -21.560 MHz | 200.000 kHz | 6.50273 GHz | -65.15 dBm | -44.87 dB -4.96 dB
-21.560 MHz | -11.780 MHz _ 200.000 kHz | 6.51351 GHz | -65.05 dBm -44.78 dB -16.84 dB
-11.780 MHz -10.780 MHz = 200,000 kHz 6.52330 GHz | -61.26 dBm -40.99 dB -22.66 dB
10.780 MHz 11.780 MHz | 200.000 kHz 6.54670 GHz | -62.06 dBm -41.79 dB -23.45 dB
11.780 MHz 21.560 MHz _ 200.000 kHz 6.55649 GHz | -64.93 dBm -44.65 dB -16.71 dB
21.560 MHz 32.340 MHz | 200.000 kHz 6.56727 GHz | -64.86 dBm -44.59 dB -4.67 dB
32.340 MHz 50.000 MHz = 200.000 kHz 6.57668 GHz -64.71 dBm -44.44 dB -4.44 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX20MIMO_Antl_6695

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.52 d& Mode Sweep
Count 100/100
[[®1rm view
Limit Gheck PARS
-10 dB
-20 di / \
] \
-40 di : e
- B
-50d
—1 | \ =
b
-70d
-80 d
-90 d
CF 6.695 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.99 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,760 MHz | 200.000 kHz | 6.65203 GHz | -64.63 dBm | -44.64 dB | -4.64 dB
-32,760 MHz | -21.840 MHz | 200.000 kHz | 6.66231 GHz | -64.84 dBm -44.85 dB | -4.93 dB
-21.840 MHz | -11.920 MHz | 200.000 kHz | 6.67338 GHz | -64.65 dBm | -44.66 dB | -16.84 dB
-11.920 MHz -10,920 MHz = 200,000 kHz 6.68316 GHz | -61.76 dBm -41.77 dB -23.44 dB
10.920 MHz 11.920 MHz | 200.000 kHz 6.70684 GHz | -62.62 dBm -42.63 dB -24.30 dB
11,920 MHz 21,840 MHz | 200.000 kHz 6.71677 GHz | -64.71 dBm -44.72 dB -16.78 dB
21.840 MHz 32,760 MHz | 200.000 kHz 6.72769 GHz | -64.69 dém -44.70 dB -4.78 dB
32.760 MHz 50.000 MHz | 200.000 kHz 6.73710 GHz -64.44 dBm 45 dB -4.45 dB
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11AX20MIMO_Ant2_6695

Sp um I “é’
Ref Level 0.00 d8m Offset 16.41 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
=30 der {
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-50 dl =
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60.d
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-70d
-80 d
-90 dBr
CF 6.695 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -21.12 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,520 MHz | 200.000 kHz | 6.65935 GHz | -64.81 dBm | -43.69 dB -3.69 dB
-32,520 MHz | -21.680 MHz | 200.000 kHz | 6.66255 GHz | -64.96 dBm | -43.84 dB -3.92 dB
-21.680 MHz | -11,840 MHz = 200.000 kHz | 6.67339 GHz | -64.98 dBm -43.87 dB | -15.93 dB
-11.840 MHz -10.840 MHz 200,000 kHz 6.68324 GHz | -62.18 dBm -41.06 dB -22.73 dB
10.840 MHz 11.840 MHz | 200.000 kHz 6.70676 GHz | -62.83 dBm -41.72 dB -23.38 dB
11.840 MHz 21.680 MHz _ 200.000 kHz 6.71661 GHz | -64.81 dBm -43.70 dB -15.76 dB
21.680 MHz 32.520 MHz | 200.000 kHz 6.72745 GHz | -64.81 dBm -43.69 dB -3.77 dB
32.520 MHz 50.000 MHz = 200.000 kHz 6.74449 GHz -64.55 dBm -43.44 dB -3.44 dB
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX20MIMO_Ant1_6875

+ 27.MAR

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.47 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
-20 di
!
-30 di }‘ \
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-80 d
-90 d
CF 6.875 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -20.36 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32.460 MHz | 200.000 kHz | 6.83986 GHz | -64.50 dBm | -44.15 dB | -4.15 dB
-32,460 MHz -21.640 MHz | 200.000 kHz 6.84261 GHz | -64.65 dBm -44.30 dB | -4.38 dB
-21.640 MHz | -11,820 MHz | 200.000 kHz | 6.85343 GHz | -64.61 dBm | -44.25dB | -16.31 dB
-11.820 MHz -10.820 MHz = 200,000 kHz 6.86326 GHz | -61.12 dBm -40.77 dB -22.43 dB
10.820 MHz 11.820 MHz | 200.000 kHz 6.88674 GHz | -61.64 dBm -41.29 dB -22.96 dB
11.820 MHz 21,640 MHz | 200.000 kHz 6.89657 GHz | -64.0S dém -43.69 dB -15.75 dB
21.640 MHz 32,460 MHz | 200.000 kHz 6.90739 GHz | -64.10 dém -43.74 dB -3.83 dB
32.460 MHz 50.000 MHz = 200.000 kHz 6.91101 GHz -63.91 dBm -43.55 dB -3.55 dB
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11AX20MIMO_Ant2_6875

: 27.MAR.2

Spectrum I “é’
Ref Level 0.00 d8m Offset 16,30 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dB -
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-30 dBnr f \
40 dBrr —_— —
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-70d
-80 d
-90 dBr
CF 6.875 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -20.13 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,280 MHz | 200.000 kHz | 6.84192 GHz | -64.66 dBm | -44.53 dB -4.53 dB
-32,280 MHz | -21.520 MHz | 200.000 kHz | 6.84279 GHz | -64.85 dBm -44.72 dB | -4.80 dB
-21.520 MHz | -11,760 MHz | 200.000 kHz | 6.85355 GHz | -64.69 dBm -44.56 dB -16.62 dB
-11.760 MHz -10.760 MHz = 200,000 kHz 6.86332 GHz | -60.89 dBm -40.76 dB -22.43 dB
10.760 MHz 11.760 MHz | 200.000 kHz 6.88668 GHz | -61.52 dBm -41.39 dB -23.05 dB
11.760 MHz 21.520 MHz | 200.000 kHz 6.8964S GHz | -64.23 dBm -44.10 dB -16.16 dB
21.520 MHz 32.280 MHz | 200.000 kHz 6.90721 GHz | -64.24 dBm -44.11 dB -4.19 dB
32.280 MHz 50.000 MHz = 200.000 kHz 6.91432 GHz -64.11 dBm -43.98 dB -3.98 dB
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX20MIMO_Ant1_6895

Spectrum I

(=)

Count 100/100

Ref Level 0.00 d8m

Offset 16

\57 dB

Mode Sweep

[[®1rm view

Limit ¢heck

-10 dB

PARS

-20 di

=30 d

40 d

-50d

G-dBmr

-70d

-80 d

-90 d

CF 6.895 GHz

691 pts

Span 100.0 MHz

|

Spectrum Emission Mask
Peak Power -20.13 dBm

Standard: None

RBW 200.000 kHz

Power Abs Power Rel Alimit

-44.21.db

-44.32 dB

-41.61 dB
-42.01 dB
-43.82 dB
-43.81 dB
-43.80 dB

Rangelow | RangeUp | RBW | Frequency |

-50,000 MHz -32,880 MHz = 200.000 kHz 6.85624 GHz | -64.35 dBm

-32,880 MHz -21.920 MHz | 200.000 kHz | 6.86219 GHz | -64.46 dBm |

21,920 MHz | -11.960 MHz | 200.000 kHz | 6.87315 GHz | -64.22 dBm |

-11.960 MHz ~10.960 MHz 200.000 kHz 6.88312 GHz | -61.75 dBm
10.960 MHz 11.960 MHz 200.000 kHz 6.90688 GHz | -62.15 dBm
11.960 MHz 21,920 MHz 200.000 kHz 6.91685 GHz | -63.96 dBm
21,920 MHz 32.880 MHz 200.000 kHz 6.92766 GHz | -63.95 dBm
32,880 MHz 50.000 MHz 200.000 kHz 6.92810 GHz -63.93 dBm

i
l )i J

-44.09 dB

-4.22 dB
-4.40 dB
-16.15 dB
-23.28 dB
-23.68 dB
-15.88 dB
-4.05 dB
-3.80 dB

11AX20MIMO_Ant2_6895

Sp um I

Count 100/100

Ref Level 0.00 d8m

Offset 16

.37 dB

Mode Sweep

[[®1rm view

Limit Gheck

-10 dBARSH

-20 dBr

=30 der

-40 dBrr

-50d

60-dl

1 |

-70d

-80 d

-90 dBm

CF 6.895 GHz

691 pts

Span 100.0 MHz

| Spectrum Emission Mask
Peak Power -20.43 dBm

Standard: None

RBW 200.000 kHz

I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.000 MHz -32,460 MHz = 200.000 kHz 6.86203 GHz | -64.62 dBm | -44.18 dB | -4.18 dB
-32,460 MHz -21,640 MHz | 200.000 kHz | 6.86261 GHz | -64.67 dBm -44.23 dB | -4.31 dB
-21.640 MHz | -11,820 MHz | 200.000 kHz | 6.87343 GHz | -64.47 dBm -44.03 dB -16.09 dB
-11.820 MHz -10.820 MHz 200.000 kHz 6.88326 GHz | -61.46 dBm -41.02 dB -22.69 dB

10.820 MHz 11.820 MHz | 200.000 kHz 6.90674 GHz | -61.98 dBm -41.54 dB -23.21 dB
11,820 MHz 21,640 MHz | 200.000 kHz 6.91657 GHz | -64.19 dBm -43.75 dB -15.81 dB
21.640 MHz 32,460 MHz = 200.000 kHz 6.92739 GHz | -64.19 dém -43.75 dB -3.83 dB
32.460 MHz 50.000 MHz = 200.000 kHz 6.93275 GHz -64.08 dBm -43.64 dB -3.64 dB
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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sromron as. FCC RF Test Report Report No. : FR222304-01G

11AX20MIMO_Ant1_6995

Spectrum I I‘.I:VI:I

Ref Level 0.00 d8m Offset 16.82 d& Mode Sweep
Count 100/100
[[®1rm view
Limit heck PARS
-10 dB
v [ 1
-30d ! \
-40 di — =y
50 d = / \
=60 =
-70d
-80 d
-90 d
CF 6.995 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.50 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,580 MHz | 200.000 kHz | 6.96075 GHz | -63.67 dBm -44.16 dB -4.16 dB
-32,580 MHz -21.720 MHz | 200.000 kHz | 6.96249 GHz | -63.81 dBm -44.30 dB | -4.38 dB
-21.720 MHz | -11,860 MHz | 200.000 kHz | 6.97335 GHz | -63.77 dBm | -4427dB | -16.33dB
-11.860 MHz -10.860 MHz = 200,000 kHz 6.98322 GHz | -60.44 dBm -40.94 dB -22.61 dB
10.860 MHz 11.860 MHz | 200.000 kHz 7.00678 GHz | -62.40 dBm -42.90 dB -24.56 dB
11,860 MHz 21,720 MHz | 200.000 kHz 7.01665 GHz | -65.50 dém -46.00 dB -18.05S dB
21.720 MHz 32,580 MHz | 200.000 kHz 7.02751 GHz | -65.68 dém -46.18 dB -6.26 dB
32.580 MHz 50.000 MHz = 200.000 kHz 7.04086 GHz -65.57 dBm 06 dB -5.06 dB

( ) ) [

11AX20MIMO_Ant2_6995

Sp um I “é’
Ref Level 0.00 d8m Offset 16,79 d& Mode Sweep
Count 100/100
[[®1rm view
Limit Jheck PAES
_10 dBfRoH
-20 der -
[
-30 dem j &
~40 dBr — S
-50d / \
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-70d
-80 d
-90 dBr
CF 6.995 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -19.68 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,280 MHz | 200.000 kHz | 6.94870 GHz | -63.73 dBm | -44.05dB -4.05 dB
-32,280 MHz | -21.520 MHz | 200.000 kHz | 6.96279 GHz | -63.74 dBm | -44.07 dB | -4.15 dB
-21.520 MHz | -11,760 MHz | 200.000 kHz | 6.973S5 GHz | -63.84 dBm -44.17 dB -16.22 dB
-11.760 MHz -10.760 MHz = 200,000 kHz 6.98332 GHz | -60.12 dBm -40.44 dB -22.11 d8
10.760 MHz 11.760 MHz | 200.000 kHz 7.00668 GHz | -62.03 dBm -42.36 dB -24.02 dB
11.760 MHz 21.520 MHz | 200.000 kHz 7.01645 GHz | -65.73 dBm -46.05 dB -18.11 dB
21.520 MHz 32.280 MHz | 200.000 kHz 7.02721 GHz | -65.72 dBm -46.05 dB -6.13dB
32.280 MHz 50.000 MHz = 200.000 kHz 7.03883 GHz -65.63 dBm -45.96 dB -5.96 dB
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Sporton International Inc. (Kunshan) Page Number 1 A2-147 of A254
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX20MIMO_Ant1_7095

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.37 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
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204 }/ \
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-80 d
-90 d
CF 7.095 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.49 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32.460 MHz | 200.000 kHz | 7.05015 GHz | -66.08 dBm | -46.59 dB | -6.59 dB
-32,460 MHz -21.640 MHz | 200.000 kHz 7.06261 GHz | -66.25 dBm | -46.76 dB | -6.84 dB
-21.640 MHz | -11,820 MHz | 200.000 kHz | 7.07343 GHz | -66.10 dBm | -46.60 dB | -18.66 dB
-11.820 MHz -10.820 MHz = 200,000 kHz 7.08326 GHz | -61.20 dBm -41.70 dB -23.37 dB
10.820 MHz 11.820 MHz | 200.000 kHz 7.10674 GHz | -62.23 dBm -42.74 dB -24.40 dB
11.820 MHz 21,640 MHz | 200.000 kHz 7.11657 GHz | -66.44 dBm -46.94 dB -19.00 d&
21.640 MHz 32,460 MHz | 200.000 kHz 7.12739 GHz | -66.62 dém -47.13 dB -7.21dB
32.460 MHz 50.000 MHz = 200.000 kHz 7.12971 GHz -66.50 dBm -47.00 dB -7.00 dB
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Ref Level 0.00 d8m Offset 16,23 dB Mode Sweep
Count 100/100
[[®1rm view
Limit Jheck PAES
_10 dBfRoH
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-90 dBr
CF 7.095 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -19.86 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.340 MHz | 200.000 kHz | 7.04638 GHz | -66.23 dBm | -46.36 dB -6.36 dB
-32,340 MHz | -21.560 MHz | 200.000 kHz | 7.06273 GHz | -66.45 dBm | -46.58 dB -6.66 dB
-21.560 MHz | -11,780 MHz | 200.000 kHz | 7.07351 GHz | -66.37 dBm -46.51 dB -18.57 dB
-11.780 MHz -10.780 MHz = 200,000 kHz 7.08330 GHz | -61.66 dBm -41.80 dB -23.47 dB
10.780 MHz 11.780 MHz | 200.000 kHz 7.10670 GHz | -62.42 dBm -42.55 dB -24.22 dB
11.780 MHz 21.560 MHz _ 200.000 kHz 7.11649 GHz | -66.60 dBm -46.73 dB -18.79 dB
21.560 MHz 32.340 MHz | 200.000 kHz 7.12727 GHz | -66.72 dBm -46.85 dB -6.94 dB
32.340 MHz 50.000 MHz = 200.000 kHz 7.12741 GHz -66.67 dBm -46.80 dB -5.80 dB
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX40MIMO_Antl_5965

+ 27.MAR

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.34 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
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CF 5.965 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.52 dBm RBW 500.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.840 MHz | 500.000 kHz | 5.87588 GHz | -59.69 dBm | -44.16 dB | -4.16 dB
-60.840 MHz -40.560 MHz | 500.000 kHz 5.90430 GHz | -60.02 dBm | -44.50 dB | -4.58 dB
-40.560 MHz | -21,280 MHz | 500.000 kHz | 5.92459 GHz | -60.17 dBm | -44.65 dB | -16.71 dB
-21.280 MHz -20.280 MHz 500,000 kHz 5.94389 GHz | -56.57 dBm -41.05 dB -24.39 dB
20.280 MHz 21.280 MHz | 500.000 kHz 5.98611 GHz | -57.12 dBm -41.59 dB -24.93 dB
21,280 MHz 40,560 MHz | 500.000 kHz 6.00541 GHz | -60.16 dBm -44.64 dB -16.70 dB
40.560 MHz 60.840 MHz = 500.000 kHz 6.02570 GHz | -60.59 dém -45.07 dB -5.16 dB
60.840 MHz 100.000 MHz = 500.000 kHz 6.04252 GHz -60.54 dBm -45.02 dB -5.02 dB
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: 27.MAR.2

Spectrum I “é’
Ref Level 0.00 d8m Offset 16,30 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
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CF 5.965 GHz 691 pts Span 200.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -16.55 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-100,000 MHz -60.360 MHz | 500.000 kHz | 5.87710 GHz | -59.72 dBm | -43.17 dB | -3.17 dB
-60.360 MHz | -40.240 MHz | 500.000 kHz | 5.90479 GHz | -60.04 dBm -43.48 dB | -3.57 dB
-40.240 MHz | -21,120 MHz | 500.000 kHz | 5.92490 GHz | -60.35 dBm -43.79 dB -15.85 dB
-21.120 MHz -20.120 MHz | 500,000 kHz 5.94405 GHz | -57.02 dBm -40.47 dB -23.80 dB
20.120 MHz 21.120 MHz  500.000 kHz 5.98595 GHz | -57.25 dBm -40.69 dB -24.02 dB
21,120 MHz 40.240 MHz | 500.000 kHz 6.00510 GHz | -60.25 dBm -43.69 dB -15.76 dB
40.240 MHz 60.360 MHz  500.000 kHz 6.02521 GHz | -60.72 dBm -44.17 dB -4.25 dB
60,360 MHz 100.000 MHz = 500.000 kHz 6.02929 GHz -60.58 dBm -44.02 dB -4.02 dB
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Sporton International Inc. (Kunshan)
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX40MIMO_Antl_6165

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.48 d& Mode Sweep
Count 100/100
[[®1rm view
Limit Gheck PARS
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CF 6.165 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.37 dBm RBW 500.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.960 MHz | 500.000 kHz | 6.06544 GHz | -60.64 dBm | -44.28 dB | -4.28 dB
-60.960 MHz -40.640 MHz | 500.000 kHz 6.10419 GHz | -60.99 dBm -44.63 dB | -4.71 dB
-40.640 MHz | 21,320 MHz | 500.000 kHz | 6.12451 GHz | -60.86 dBm | -44.50 dB | -16.56 dB
-21.320 MHz -20,320 MHz | 500,000 kHz 6.14385 GHz | -57.06 dBm -40.69 dB -24.03 dB
20,320 MHz 21,320 MHz | 500.000 kHz 6.18615 GHz | -57.78 dBm -41.41 dB -24.74 dB
21.320 MHz 40,640 MHz | 500.000 kHz 6.20549 GHz | -60.72 dBm -44.36 dB -16.42 dB
40.640 MHz 60,960 MHz = 500.000 kHz 6.22581 GHz | -60.74 dém -44.37 dB -4.46 dB
60.960 MHz 100.000 MHz = 500.000 kHz 6.22611 GHz -60.68 dBm -44.32 dB -4.32 dB
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11AX40MIMO_Ant2_6165

Spectrum I

: 27.MAR.2

Ref Level 0.00 d8m Offset 16.45 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
=30 der 3
40 dBrr — —
50 ~—
-70d
-80 d
-90 dBr
CF 6.165 GHz 691 pts Span 200.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -18.89 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.600 MHz | 500.000 kHz | 6.06804 GHz | -60.72 dBm | -41.83dB -1.83 dB
-60.600 MHz | -40.400 MHz | 500.000 kHz | 6.10455 GHz | -61.18 dBm -42.29 dB -2.38 dB
-40.400 MHz -21,200 MHz | 500.000 kHz | 6.1247S GHz | -61.08 dBm -42.19.dB -14.25 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.14397 GHz | -58.32 dBm -39.43 dB -22.76 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.18603 GHz | -58.93 dBm -40.04 dB -23.37 dB
21,200 MHz 40.400 MHz | 500.000 kHz 6.20525 GHz | -60.90 dBm -42.01 dB -14.07 d8
40.400 MHz 60.600 MHz  500.000 kHz 6.22545 GHz | -60.86 dBm -41.97 dB -2.06 dB
60.600 MHz 100.000 MHz = 500.000 kHz 6.23444 GHz -60.87 dBm -41.99 dB -1.99 dB
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SPORTON LAB.

11AX40MIMO_Ant1_6405

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16,74 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
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-30 di
)] I
-40 di =
d i N
-50 =
60.d
-70d
-80 d
-90 d
CF 6.405 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.27 dBm RBW 500.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.840 MHz | 500.000 kHz | 6.34285 GHz | -60.70 dBm | -44.43 dB | -4.43 dB
-60.840 MHz -40.560 MHz | 500.000 kHz 6.34430 GHz | -60.73 dBm -44.46 dB | -4.55 dB
-40.560 MHz | -21,280 MHz | 500.000 kHz | 6.36459 GHz | -60.56 dBm | -44.28 dB | -16.35 dB
-21.280 MHz -20.280 MHz 500,000 kHz 6.38389 GHz | -56.79 dBm -40.52 dB -23.85 dB
20.280 MHz 21.280 MHz | 500.000 kHz 6.42611 GHz | -57.66 dBm -41.39 dB -24.73 dB
21,280 MHz 40,560 MHz | 500.000 kHz 6.44541 GHz | -60.56 dBm -44.29 dB -16.35 dB
40.560 MHz 60.840 MHz = 500.000 kHz 6.46570 GHz | -60.70 dém -44.43 dB -4.51dB
60.840 MHz 100.000 MHz = 500.000 kHz 6.46715 GHz -60.62 dBm -44.35 dB -4.35 dB
) . .
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11AX40MIMO_Ant2_6405

Spectrum I “é’
Ref Level 0.00 d8m Offset 16,73 dB Mode Sweep
Count 100/100
[[®1rm view
Limit heck PARS
_10 dBfRoH
-20 dBr
=30 der j ‘(
-40 dBrr = ==
-50d
=
50
-70d
-80 d
-90 dBr
CF 6.405 GHz 691 pts Span 200.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -18.63 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.360 MHz | 500.000 kHz | 6.34129 GHz | -60.86 dBm | -42.24 dB | -2.24 dB
-60.360 MHz | -40.240 MHz | 500.000 kHz | 6.34479 GHz | -60.90 dBm | -42.28 dB -2.36 dB
-40.240 MHz | -21,120 MHz | 500.000 kHz | 6.36490 GHz | -60.73 dBm -42.10dB -14.16 dB
-21.120 MHz -20.120 MHz | 500,000 kHz 6.38405 GHz | -58.03 dBm -39.40 dB -22.74 dB
20.120 MHz 21.120 MHz  500.000 kHz 6.42595 GHz | -58.18 dBm -39.55 dB -22.89 dB
21,120 MHz 40.240 MHz | 500.000 kHz 6.44510 GHz | -60.70 dBm -42.07 dB -14.13 dB
40.240 MHz 60.360 MHz  500.000 kHz 6.46521 GHz | -60.88 dBm -42.25 dB -2.34dB
60,360 MHz 100.000 MHz = 500.000 kHz 6.49873 GHz -60.71 dBm -42.09 dB -2.09 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX40MIMO_Antl_6445

Spectrum I

(=)

Count 100/100

Ref Level 0.00 d8m

Offset 16,57 dB Mode Sweep

[[®1rm view

Limit ¢heck

-10 dB

PARS

-20 di

=30 d

40 d

-50d

604l

-70d

-80 d

-90 d

CF 6.445 GHz

691 pts

Span 200.0 MHz

|

Spectrum Emission Mask
Peak Power -16.18 dBm

Standard: None

RBW 500.000 kHz

Power Abs Power Rel Alimit

-44.44 db_
-44.51dB
-44.38 dB |
-41.17 dB
-41.80 dB
-44.44 dB
-44.59 dB
-44.49 dB

Rangelow | RangeUp | RBW | Frequency |

-100,000 MHz -61.200 MHz = 500.000 kHz | 6.38308 GHz | -60.62 dBm
-61.200 MHz | -40.800 MHz | 500.000 kHz 6.38395 GHz | -60.69 dBm |
-40.800 MHz | -21.400 MHz | 500.000 kHz | 6.40434 GHz | -60.55 dBm |
-21.400 MHz -20.400 MHz 500.000 kHz 6.42377 GHz | -57.35 dBm
20.400 MHz 21,400 MHz 500.000 kHz 6.46623 GHz | -57.98 dBm
21,400 MHz 40.800 MHz 500.000 kHz 6.48537 GHz | -60.61 dBm
40.800 MHz 61.200 MHz 500.000 kHz 6.50605 GHz | -60.77 dBm
61,200 MHz 100.000 MHz 500.000 kHz 6.51011 GHz -60.67 dBm

i
l )i J

[

-4.44 dB
-4.60 dB
-16.43 dB
-24.51 dB
-25.14 dB
-16.62 dB
-4.68 dB
-4.49 dB

11AX40MIMO_Ant2_6445

Spectrum I
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Ref Level 0.00 d8m Offset 16.58 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
=30 der J I
d e
40 derr — —
-s0d
50.d
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-80 d
-90 dBr
CF 6.445 GHz 691 pts Span 200.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -15.52 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.480 MHz = 500.000 kHz | 6.38350 GHz | -60.67 dBm | -45.15dB -5.15 dB
-60.480 MHz | -40.320 MHz | 500.000 kHz | 6.38467 GHz | -60.70 dBm -45.18 dB | -5.27 dB
-40.320 MHz | -21,160 MHz | 500.000 kHz | 6.40483 GHz | -60.53 dBm -45.01dB -17.07 d8
-21.160 MHz -20.160 MHz 500,000 kHz 6.42401 GHz | -56.01 dBm -40.49 dB -23.82 dB
20.160 MHz 21.160 MHz  500.000 kHz 6.46599 GHz | -57.06 dBm -41.54 dB -24.87 dB
21,160 MHz 40.320 MHz  500.000 kHz 6.48517 GHz | -60.73 dBm -45.21 dB -17.27 d8
40.320 MHz 60.480 MHz  500.000 kHz 6.50533 GHz | -60.74 dBm -45.22 dB -5.31de
60.480 MHz 100.000 MHz = 500.000 kHz 6.51318 GHz -60.72 dBm -45.19 dB -5.19 dB
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11AX40MIMO_Antl_6485

Spectrum I

(=)

+ 27.MAR 21:51:47

Ref Level 0.00 d8m Offset 16.41 d& Mode Sweep
Count 100/100
[[®1rm view
Limit heck PARS
-10 dB
-20 di
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-90 d
CF 6.485 GHz 691 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.94 dBm RBW 500.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.840 MHz | 500.000 kHz | 6.41821 GHz | -60.76 dBm | -44.82 dB | -4.82 dB
-60.840 MHz -40.560 MHz | 500.000 kHz 6.42430 GHz | -60.81 dBm | -44.87 dB -4.96 dB
-40.560 MHz | -21,280 MHz | 500.000 kHz | 6.44459 GHz | -60.84 dBm | -44.90dB | -16.96 dB
-21.280 MHz -20.280 MHz 500,000 kHz 6.46389 GHz | -57.02 dBm -41.08 dB -24.42 dB
20.280 MHz 21.280 MHz | 500.000 kHz 6.50611 GHz | -57.76 dBm -41.82 dB -25.15 dB
21,280 MHz 40,560 MHz | 500.000 kHz 6.52541 GHz | -60.78 dém -44.84 dB -16.91 dB
40.560 MHz 60.840 MHz = 500.000 kHz 6.54570 GHz | -60.91 dém -44.97 dB -5.06 dB
60.840 MHz 100.000 MHz = 500.000 kHz 6.57818 GHz -60.64 dBm -44.70 dB -4.70 dB
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Spectrum I
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Ref Level 0.00 d8m Offset 16,34 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
-20 dBr
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d L
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-50d =
50 i
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-90 dBr
CF 6.485 GHz 691 pts Span 200.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -18.47 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.480 MHz = 500.000 kHz | 6.41682 GHz | -60.91 dBm | -42.44 dB -2.44 dB
-60.480 MHz | -40.320 MHz | 500.000 kHz | 6.42467 GHz | -60.97 dBm | -42.49 dB -2.58 dB
-40.320 MHz | -21,160 MHz | 500.000 kHz | 6.44483 GHz | -61.02 dBm -42.55dB -14.61 dB
-21.160 MHz -20.160 MHz 500,000 kHz 6.46401 GHz | -58.22 dBm -39.75 dB -23.08 dB
20.160 MHz 21.160 MHz  500.000 kHz 6.50599 GHz | -58.67 dBm -40.19 dB -23.53 dB
21,160 MHz 40.320 MHz  500.000 kHz 6.52517 GHz | -61.06 dBm -42.59 dB -14.65 dB
40.320 MHz 60.480 MHz  500.000 kHz 6.54533 GHz | -61.05 dém -42.58 dB -2.66 dB
60.480 MHz 100.000 MHz = 500.000 kHz 6.58224 GHz -60.73 dBm -42.26 dB -2.26 dB
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